Pioneer 1000

Replacement Parts List: Hard Rear Panel (5P)

Part Number 0SU95-HL4-103
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No. Description P/N Req'd Qty Pkg Qty
1 Center panel Not available 1 N/A

2 Left panel Not available 1 N/A

3 Right panel Not available 1 N/A
4 Trim clip OSRU95-HL4-10R20 14 10

5 |Strap clamp OSR95-HL4-104R15 2 1

6 |6 x 18 mm bolt 0SU95-HL4-10R6 4 10

7 |8 x20 mm bolt 0SU95-HL4-10R9 4 5

8 |6 mm washer 0SU95-HL4-10R3 4 10

9 (8 mm washer 0SU95-HL4-10R4 4 10
10 |Cam lock O0SR85-HL4-101R1 2 1
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Pioneer 1000

Replacement Parts List: Hard Rear Panel (3P)

Part Number 0SU95-HL4-102
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No. Description P/N Req'd Qty Pkg Qty
1 Center panel Not available 1 N/A

2 Left panel Not available 1 N/A

3 Right panel Not available 1 N/A
4 Trim clip OSRU95-HL4-10R20 14 10

5 |Strap clamp OSR95-HL4-104R15 2 1

6 |6 x 18 mm bolt 0SU95-HL4-10R6 4 10

7 |8 x20 mm bolt 0SU95-HL4-10R9 4 5

8 |6 mm washer 0SU95-HL4-10R3 4 10

9 (8 mm washer 0SU95-HL4-10R4 4 10
10 |Cam lock O0SR85-HL4-101R1 2 1
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Pioneer 1000

Replacement Parts List: Fabric Rear Panel
Part Number 0SR95-HL4-211B & 0SR95-HL4-205B
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No. Description P/N ed Pkg Qty
Qty
1 Stay-put knob 0SR95-HL4-211R1 2 1 (comes with 1 rivet)
2 Short rivet (D-Ring Strap) OSR95-HL4-211R2 2 1 (comes with 1 D-Ring Strap)
3 Long rivet (Stay Put Knob) 0SR95-HL4-211R1 2 1 (comes with 1 Stay Knob)
4 Webbing/D-Ring Strap OSR95-HL4-211R2 2 Contains 2
5 Fabric rear panel N/A 1 Not Available
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